



Customer: Dongguan Lieko Electronic Tech Co.,Ltd

Customer Address: Room 306, No.35 Jingning Road, Humen Town, Dongguan City, Guangdong Province , China

Sample Name: Shockproof Phone Case

The above samples and information are provided by the customer

Sample Received Date: Dec 26, 2024

Test Period: Dec 26, 2024 to Dec 31, 2024

Test Requirements: Test according to customer requirement

Test Method: Please refer to next page(s)

Test Result: Please refer to next page(s)

Test Conclusion: **See the result**

Result Summary:

Test Requested	Conclusion
1. Drop test	See the result

WRITTEN BY

Zoey Zhang

Zoey Zhang

REVIEWED BY

Kira Fu

Kira Fu

**Soar Testing Certification
(GuangDong) Co.,Ltd.**

APPROVED BY

Eric Wu Frank Wu

Eric Wu Frank Wu
Approved signatory



Note: This Test report shall be invalid if it is not stamped with the special seal for testing. Only responsible for the tested samples, invalid if rewritten, added and deleted. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. Any demurral to the content of test report, please propose in 15 days.

**Test Result(s):****1. Drop test****1.1 Test Sample**

Sample No.	Item / Component Description(s)	Location(s)	Style(s)/Model(s)
1.	Shockproof Phone Case	Refer to photo	/

Note: "/"= Customer does not provide.

1.2 Lab Environment

Temperature	23.1℃	Humidity	51.1% RH
-------------	-------	----------	----------

Note: The inspection and testing items in this report are all carried out under the environmental conditions specified in the corresponding standards (except those indicated).

1.3 Test Equipment

Equipment name	Equipment model	Valid Period
ASTM F963 Drop the floor	915*915mm	2025-08-01

1.4 Test Standard

Test item	Test standard/method	Judgment basis
Drop test	IEC 60068-2-31:2008	/

1.5 Test Conditions

Serial No.	Item/test condition	Parameter requirement
1	Drop height	2000mm
2	Number of drops	10 times
3	Test surface	Concrete cement floor
4	Release method	Free fall from the suspension position

1.6 Test Results

Test Item	Result
Drop test	After the test, the surface of the sample is free of damage, cracks, and deformation.

Note: This Test report shall be invalid if it is not stamped with the special seal for testing. Only responsible for the tested samples, invalid if rewritten, added and deleted. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. Any demurral to the content of test report, please propose in 15 days.



Remark:

1. The inspection and testing items in this report are all carried out under the environmental conditions specified in the $(23\pm 2)^{\circ}\text{C}$, $(50\pm 5)\% \text{RH}$ (except those indicated).
2. As specified by applicant, to test content in the selected materials of the submitted samples. The test results are only responsible for the submitted sample. The test report is only for customer research, teaching, internal quality control, product development and other purposes, for reference only.

Note: This Test report shall be invalid if it is not stamped with the special seal for testing. Only responsible for the tested samples, invalid if rewritten, added and deleted. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. Any demurral to the content of test report, please propose in 15 days.

Lab name: Soar Testing Certification (GuangDong) Co., Ltd.
Post Code: 523945

Tel: (86-769) 38937518

Address: Room 1093, No.12, East of Houjie Avenue, Houjie, Dongguan, Guangdong, China
E-mail: service@soar-cert.com

Website: <http://www.soartestlab.com>

Photo of the Sample:



Before the test



During the test



After the test



The photo is for use with SOAR original report only.

*** End of Report ***

Note: This Test report shall be invalid if it is not stamped with the special seal for testing. Only responsible for the tested samples, invalid if rewritten, added and deleted. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. Any demurral to the content of test report, please propose in 15 days.

Lab name: Soar Testing Certification (GuangDong) Co., Ltd.
Post Code: 523945

Tel: (86-769) 38937518

Address: Room 1093, No.12, East of Houjie Avenue, Houjie, Dongguan, Guangdong, China
E-mail: service@soar-cert.com

Website: <http://www.soartestlab.com>